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Report No. : FG9D3105B
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10MHz / 64QAM
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Spectrum Spectrum
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LTE Band 2
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Lowest Channel / 20MHz / 64QAM
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B
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Highest Band Edge / 1RB
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FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB
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Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.80 dBm  Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 2380 dém Offset 5.80 dg
SGL Count 100/100

Mode Auto Sweep

Date: 14.FEB 2020 23.59:01

@1 AvgPwr (@1 avgPwr
20 chiiL §heck BAES | SPURIMIECHBEKARS BARS
Line _$PURIOUS INE_ABS PABS [15 Line SPURIDUS _LINE_ABS PAES
10 dBm K \ 10 dBm: ] t
0 dem [ 1‘ 0 dBm J 1\
-10 dem — -10 dBm—{—f
| SPURIOUS_LINE_ABS_ J' _r||
-20 d@m } } -20 dem—
-30 dem + -30 dBg
i | [ WA AR [ el ]
| P il i N
e |
50 dam 50 dBm LN f
— 7 " L LN T )
60 dem 60 dBm
-70 dem -70 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz |||['Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84813 GHz -33.72 dém -20.72 d& 1.008 GRz 1.910 Ghz 100.000 kHz 1.00073 GHz 20.65 dbrm -0.35 d&
1.849 GHz 1.850 Gz 20.000 kiz 1.85000 GHz -24.15 dbm -it.15ds 1.010 GHz 1.911 GHz 20,000 kHz 1.91000 GHz -23.41 dBm -10.41 dB
1.850 GHz 1.852 GHz 100,000 kHz 1.85023 GHz 20,35 dBm -9.65 dB 1011 CHz 1950 GH2 1,000 Mz 1 a1358 oHe ~50.41 cbm 16 41 db,
S
.
)i | [ i (] ™
Dater 14.FEB 2020 23:57:53 Date: 15.FEB 2020 D0-00:09
Lowest Band Edge / Full RB Highest Band Edge / Full RB
ﬁ [_] o
Spectrum = Spe n v
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.80 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 bl qheck pakS | SPURIHECHBEKABS_ PAR:
Line _$PURIOUS INE_ABS PABS Line SPURIOUS _LINE_ABS. PASES
10 dem pnctilti, 10 dBT""’"""“"‘"\
0 dem / \ 0 dem H
-10 dem : -10 dém -
| SPURIOUS_LINE_ABS_ l \ i
20 dBm 20 dpm | M
30 dBm R I \"M. B l "
| o T
20 dam ML MW ’,/ v ‘N“\M M -
50 dam el / S0 dey WL
[eem e o dem ] .
50 dem 60 dBm
70 dem -70 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184899 GHz -22.02 dém -9.02 d& 1.008 GRz 1.910 Ghz 100.000 kHz 1.00017 GHz 12.46 dBm -17.54 dB
1.849 GHz 1.850 GHz 20.000 kiz 1.85000 GHz -29.76 dBm -16.76 8 1,910 GHz 1.911 GHz 20,000 kHz 191000 GHz -29.17 dBm -16.17 dB
1.850 GHz 1.852 GHz 100,000 kHz 1.85079 GHz 12,57 dBm -17.43 dB 1011 CHz 1950 GH2 1,000 Mz 181108 cHe 51 82 cbm 582 db,
.
I 1 1 i

Date: 15.FEB.2020 00.01:16

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1226

Page Number : AB5 of A236
Report Issued Date : Apr. 14, 2020

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 5 FEB 2020 13:37:35

Spectrum =] sp n
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 abHiL Gheck BAES " | SPURIAIE CHBEKABS BARS
Line _§PURIOUS_|INE_ABS PABS f/\‘ Line _§PURIOUS 1‘|— ABS PABS
10 dBm { 10 dBm:
0 dem [J \ 0 dem ;‘ \
-10 dBm -10 dBm
| SPURIOUS_LINE_ABS_ I % J‘
20 dam t i 20 dBm /I
-30 dem / o _F‘? dm—f}
T,
|
40 dBm ” TMUH o w&wﬂ #W vy, "
I ~ el
i — e e T
-50 dem p— 4 50 dem v
— ~
-0 dBm 60 dBm
70 dém -70 dem
Start 1,84 GHz 3003 pts Stop 1.853 GHz |||['Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184898 GHz -36.91 dém -23.01d8 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00076 GHz 20.22 dBm -0.78 d&
1.843 GHo 1.850 GHz 30.000 kHz 1.85000 GHz -22.82 dam -9.62 d8 1.010 GHz 1.911 GHz 30.000 kHz 1.91002 GHz -22.11 dBm -9.11 de
1,850 GHz 1,853 GHz 100,000 kHz 185024 GHz 20.92 dem -9.07 d& 1.011 CHz 1950 GH2 1,000 Miz 1 a1102 cHe ~35.57 cbm 3557 db,
——
.
)i | [ i 1 ™

Date: 5 FEB 2020 13:47.04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

- o
Spectrum | D\ spectrum v
Ref Level 23.80 dBm  Offset 5.80 di Mode Auto Sweep Ref Level 23.80 dém  Offset 5.50 db Mode Auto Sweaep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
on dbipuLgheck paARS | SPURIRHECHEKABS PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dbm = 10 dBm . -
0 dem /J' | dBm \
-10 dem T -10 dBm i
| SPURIOUS_LINE_ABS_ J i
-20 dBm: -20 dBm -
iy
30 de M”"} l L R,
E m o -30 dBm o
W N
O . e
-40 dBm T -40 dBm s
W""MW g o,
lcavaare
ey 50 dBm et
50 dem 60 dBm
70 dem 70 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84878 GHz -24.65 dém -11.65 dé 1,907 GHz 1.910 GHz 100.000 kHz 1,90874 GHz .72 dbm -21.26 db
1.845 Ghz 1.850 GHz 30.000 kiz 1.85000 GHz -34.50 dém -2L.50.d8 1.910 GHz 1.911 GHz 30,000 kHz 191001 GHz -29.21 dBm -16.21 dB
1.850 GHz 1.853 GHz 100.000 kHz 185172 GHz 9.13 dBm -20.87 d& 1.911 GHz 1.920 GHz 1,000 MHz 1.91103 GHz -19.32 dBm -6.32 dB
.
Il i 1 o
Date: 5.FES 2020 13:38.50 Dete: 5.FEB.2020 13:49.19
Sporton International (Kunshan) Inc. Page Number : A66 of A236
TEL : +86-512-57900158 Report Issued Date : Apr. 14, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2AJOTTA-1226



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Date: 5 FEB 2020 13:38:43

] [ o
Spectrum =] sp n 7
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 chiiL §heck BAES | SPURIMECHBEKARS BARS
Line _$PURIOUS_LINE_ABS PABS f Line _$PURIOUS_)INE_ABS PASS
10 dBm {f 10 dBm:
|
0 dem ‘ )L 0 dem i |
-10 dBm -10 dBm It
| SPURIOUS_LINE_ABS_ I 'h »r
20 dBm f ‘L 20 dBm H
s Al iL il
o Pt i
50 dam M‘ - 50 dBm el | 1N
- o LT e
-0 dBm 50 dBm
70 dém 70 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||| start 1.907 GHz 3003 pts Stop 1.92 GHz
purious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184891 GHz -20.25 dém -7.25 d8 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00075 GHz 19.05 dBm -10.05 d&
1,849 GHz 1.850 GHz 30.000 kHz 185000 GHz -23.10 dém -10.10 dB 1010 GHz Ta11 ane 30,000 kHz T a1001 ohe 2125 dom 528 db
1,850 GHz 1,853 GHz 100,000 kHz 185023 GHz 19.70 dBm -10.30 dB 1011 CHz 1950 GH2 1,000 Mz 191128 chs 36 06 dBm S EPT
——
.
] [ ] i 7 Y

Date: 5 FEB 2020 13:48 11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum v
Ref Level 23.80 dBm  Offset 5.80 db Mode Auto Sweep RefLevel 23.80 d&m  Offset 5.80 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgpwr
20 dbilLgheck pakS | SPURIRIECHBEKABS PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm _ 10 gbm
‘i' ,\ ‘\-”‘W"i—"‘w'u-‘\
0 dem f 1 dBm i
-10 d8m f | l-10 dBm %
| SPURIOUS_LINE_ABS_ f 1
-20 dm . -20 dBm i |
-30 dem i -30 dBm v R
| oot W ki,
40 dem o — g
- ) i 4 -40 dBm s
ﬁr‘wwﬁ“' M},\M.‘N
S0 o -50 dBm T
-60 dem 60 dBm
-70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||| Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84900 GHz -25.37 dém -12.57 d& 1.907 GHz 1.510 Ghz 100.000 kHz 1.90744 GHz 616 dBm -21.84 dB
1.849 GHz 1.850 GHz 30.000 kiz 1.85000 GHz -34.95 dBm -21.95 8 1.910 GHz 1.911 GHz 30,000 kHz 191001 GHz -30.98 dBm -17.98 dB
1.850 GHz 1.853 GHz 100,000 kHz 185112 GHz 8.07 dém -21.93 dB 1.911 GHz 1950 GH2 1,000 Miz 81105 cHe 20.46 dBm 7 46 dn
e
I X i w
Date: 5.FEB 2020 134057 Date: 5. FEB.2020 13:50.26
Sporton International (Kunshan) Inc. Page Number : AB7 of A236
TEL : +86-512-57900158 Report Issued Date : Apr. 14, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCCID:

2AJOTTA-1226




SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 23.80 dBm
SGL Count 100/100

Offset 5.80 dB Mode Auto Sweep

Sp

Ref Level 2380 dém Offset 5.50 dg
SGL Count 100/100

Mode Auto Sweep

Date: 15.,FEB. 2020 00:02:23

Date: 15.FEB.2020 000546

@1 AvgPwr (@1 avgPwr
20 chiiL §heck paRS | SPURIGHECHBEK RS Ty BARS
Line _$PURIOUS INE_ABS PABS fr\‘ Line sPURIOUS. ]\\‘I— ABS PAES
10 dBm [f 10 dBm:
0 dem ‘J ’L 0 dem ] \
-10 dem -10 dBm f
| SPURIOUS_LINE_ABS_ I Hﬂ {J
-20 d@m 1 20 dBm
-30 dem )I II; 30 dBm—13 ,j
[ | T WA e ]
40 dam L4 Lt aeee et el e B
) =
L LV ‘ / Is T \‘\w\\_
50 dam Sl 50 dBm
— S

60 dem 50 dBm
70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz |||['Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84787 GHz -31.83 dém -18.83 dB 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00079 GHz 20.43 dbrm -0.57 d&

1849 GHz 1.850 GHz 30.000 kkz 1.85000 GHz -22.59 dBm -9.58 d8 1.010 GHz 1.911 GHz 30.000 kHz 1.91000 GHz -22.22 dBm -9.22 d8

1.850 GHz 1.853 GHz 100,000 kHz 1.85027 GHz 20.13 dém -9.67 dB 1011 CHz 820 ons 1,000 Mz 191170 chs 34 66 cbm 3166 b

—
.
)i | [ i 1 ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ [_] o
Spectrum = Spe n v
Ref Level 23.80 dBm  Offset 5.80 db Mode Auto Sweep RefLevel 23.80 d&m  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbilLgheck pakS | SPURIRIECHBEKABS T
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
0 de 10 dBm
10 dem r._,,,,,..n.,,. i, i .
0 dBm | tgdarr \l
/ ‘ ‘ |
-10 d8m i ‘l-lu dBm t
| GPURIOUS_LINE_ABS_ | |
20 dBm 20 dem 1
SNy
Mu-l"‘" ‘H"W
-30 dBm ! T I -30 dBm il
WM"(
-40 dBm WW gt -40 dBm ity W"‘MM
e [ate
s 2 50 dBm et _—
50 dam 60 dBm
-70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||| Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184892 GHz -22.79 dém -9.79 d& 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00805 GHz .06 dBm -21.04 dB
1.849 GHz 1.850 GHz 30.000 kiz 1.85000 GHz -33.67 dBm -20.67 8 1.910 GHz 1.911 GHz 30,000 kHz 191000 GHz -32.35 dBm -19.35 dB
1,850 GHz 1,853 GHz 100,000 kHz 185124 GHz &,70 deém -21.30 dB 1011 CHz 1950 GH2 1,000 Mz 81103 cHe 21.06 dBm .06 db,
.
I X T -
Date: 15.FE8,2020 00:03:31 Date: 15.FEB.2020 00.04:38
Sporton International (Kunshan) Inc. Page Number : AB8 of A236

TEL : +86-512-57900158
FAX : +86-512-57900958

FCCID:

2AJOTTA-1226

Report Issued Date

Report Version : Rev. 01

1 Apr. 14, 2020



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2 / 5MHz /| QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.80 dBm  Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 23.80 dBm
SGL Count 100/100

Offset 5.30 d& Mode Auto Sweep

Date: 5 FEB 2020 13:54:03

Date: 5 FEB 2020 14:0331

@1 AvgPwr (@1 avgPwr
20 bl qheck BAES . | SPURIMECHBEKARS " BARS
Line _$PURIOUS_| INE_ABS PAES J \ Line _§PURIOUS_LINE_ABS. \ PABS
10 dem ! 10 dBm -\
0 dem ‘J ] 0 dem \
-10 dem J i -10 dBm
| SPURIOUS_LINE_ABS_ J‘ l‘(\h M’V I
-20 d@m /, ‘Fﬂn 20 dBm ':'ﬂl \
-30 dem -30 dBm {
/ U‘\ »JL [\ f J\M w \ L

-40 dBm A U -Ad deen ) ﬂ_LM.LU_u

)‘W‘\W "w-*ww«_u./’w ‘/ v v d Wl | Rk ey \ W%WMM o
50 darny 50 dem . - bt

vy s ey P BT "

-0 dBm 60 dBm
70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz || Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit

1.840 Gz 1.849 GHz 1.000 MHz 184892 GHz -37.91 dém -24.91 d8 1.905 GRz 1.910 Ghz 100.000 kHz 1.00066 GHz 20.37 dbm -0.63 d&

1849 GHz 1.850 GHz 50.000 khz 1.85000 GHz -21.22 dm -8.22 d8 1.010 GHz 1.911 GHz 50.000 kHz 1.91000 GHz -20.33 dBm -7.33 d8

1,850 GHz 1,855 GHz 100,000 kHz 185034 GHz 20.74 dém -9.26 d& 1011 CHz 1950 GH2 1,000 Mz 181118 cHe ~31.56 cbm 1558 db,

—
)i J | [ i 1 ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 23.80 dBm  Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Spe n

Ref Level 23.80 dBm
SGL Count 100/100

Offset 5.80 d& Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 bl qheck pakS | SPURIRHECHBEKABS_ PAR:
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
Fa At s MMW»—q\ . W-\J\-M-nq-m‘w‘mv\
0 dBm I dem
| Il \
-10 dem 10 dem
| GPURIOUS_LINE_ABS_ { \ 1
20 dBm f 20 dBm v =
S—
30 dBm = ; -30 dBm A I
- T v — ]
g
40 dBm . - )
m 40 dBm -y
50 dBm -50 dBm
50 dam 60 dBm
70 dem 70 dBm
Start 1.84 GHz 3003 pts stop 1.855 GHz | ([ Start 1,905 Ghz 3003 pis Stop 1.2 Ghz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -26.66 dém -13.66 dé 1,905 GHz 1.910 GHz 100.000 kHz 1,90545 GHz .90 dBm -23.10 dB
1,849 GHz 1.850 GHz 50.000 kHz 185000 GHz -33.21 dém -20.21 dB 1010 GHz 1811 GHz 20,000 kHz 191000 CH= 23,40 dBm 16.40 dB
1,850 GHz 1,855 GHz 100,000 kHz 185339 GHz 7,06 dem -22.94 dB 1.011 CHz 1.690 GH2 1.00D Mz 161106 GHz 5057 dBm 57 ds
.
Il N T w
Date: 5.FES 2020 135618 Date: 5.FEB.2020 14:05.46
Sporton International (Kunshan) Inc. Page Number 1 AB9 of A236

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1226

Report Issued Date
Report Version

1 Apr. 14, 2020
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 5 FEB 2020 13:55:10

Date: 5 FEB 2020 14:04:39

Spectrum =] sp n 7
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 abHiL Gheck BAES | SPURIAIE CHBEKABS BARS
Line _$PURIOUS INE_ABS PABS n Line _$PURIOUS_LINE_ABS, \\ PASS
10 dBm 10 dBm: ]
0 dém Jj 0 dém [‘ \
-10 dBm 4 -10 dBm ]ﬂ :
| SPURIOUS_LINE_ABS_ Jf »ﬁfl NJIJ |
-20 dBm ] "lvk -20 dBm i \
-30 dBm - 1|20 e - ‘r
| NP T
+0.dBm Ll [ Y LA AN Ay, / )
L =y | T e e ”
50 dery = - 50 dem - T
it TR e B T Ay
-0 dBm 60 dBm
70 dém -70 dem
Start 1,84 GHz 3003 pts Stop 1.855 GHz |||['Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184891 GHz -33.75 dem -20.75 d& 1.905 GRz 1.910 Ghz 100.000 kHz 1.00066 GHz 19.97 dBm -10.03 d&
1.843 GHo 1.850 GHz 50.000 kHz 1.84893 GHz -21.05 dam -8.05.d8 1.010 GHz 1.911 GHz 50.000 kHz 1.91000 GHz -20.55 dBm -7.55 de
1,850 GHz 1,855 GHz 100,000 kHz 185033 GHz 19.84 dBm -10.16 dB 1011 CHz 1950 GH2 1,000 Mz 181108 cHe ~31.04 dbm 1604 db,
——
.
)i | [ i 1 ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum =[] See n v
Ref Level 23.80 dBm  Offset 5.80 di Mode Auto Sweep Ref Level 23.80 dém  Offset 5.50 db Mode Auto Sweaep
5GL Count 100/100 rSGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dbilLgheck pakS | SPURIRIECHBEKABS PAR:
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
i ar et ey e i, A AN et it LS ARy w\
0de 7 | of e
dBm { }
10 dem ) 10 dem ¥
| SPURIOUS_LINE_ABS_ ’ \ |
-20 dm || 20 dem t ——
—
30 dam spritiert J 30 dem A M“""“W
. Ly J S ""WMM
40 dBm CarEe——— -40 dBm e,
e
et M‘”‘““‘m
50 dam -50 dBm
60 dem 60 dBm
70 dem -70 dBm
Start 1.84 GHz 3003 pts stop 1.855 GHz | ([ Start 1,905 Ghz 3003 pis Stop 1.2 Ghz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184899 GHz -27.28 dém -14.28 dé 1,905 GHz 1.910 GHz 100.000 kHz 1,90641 GHz .04 dBm -24.06 dB
1.845 Ghz 1.850 GHz 50.000 kiz 1.84995 GHz -34.38 dém -21.38.d8 1.910 GHz 1.911 GHz 50.000 kHz 191000 GHz -31.43 dBm -19.43 dB
1.850 GHz 1.858 GHz 100,000 kHz 185372 GHz 5.90 dBm -24.10 dB 1.911 GHz 1.920 GHz2 1.000 MH2 1.91100 GHz 21.66 dBm o066 do
e
i i 1 ]
Date: §FEB.2020 136725 Date: 5. FEB.2020 14:05.54
Sporton International (Kunshan) Inc. Page Number : A70 of A236
TEL : +86-512-57900158 Report Issued Date : Apr. 14, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2AJOTTA-1226



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.80 dBm  Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Sp n [C%J]

Ref Level 23.80 dBm  Offset 5.30 d& Mode Auto Sweep
SGL Count 100/100

Date: 15.,FEB.2020 00-06:53

@1 AvgPwr (@1 avgPwr
20 chiiL §heck paRS | SPURIMECHBEKARS BARS
Line _$PURIOUS_LINE_ABS PABS IF Line _§PURIOUS_LINE_ABS \ PABS
10 dBm f 10 dBm i
0 dém & 0 dem ﬁ( |
-10 dBm | h -10 dBm M !
| SPURIOUS_LINE_ABS_ J Iﬁn" M |
-20 dém f ¥ -20 dBm ﬂf’l" \
-30 dBm / M‘N -30 dBm j‘ml Jﬂ[ t
\
n
40 dBm. il | ;J'L_ 42, e \ P,
M’“L‘wa ,«»’“‘"""Ww"m / - Sl o ! vmva \ “\wwﬂwm\w\ \ﬂm
e 50 de # e,
o] = 50 dém < e
60 dBm
70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz |||['Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184897 GHz -38.05 dem -25.05 d& 1.905 GRz 1.910 Ghz 100.000 kHz 1.00066 GHz 20.18 dbm -0.92 d&
1849 GHz 1.850 GHz 50.000 khz 1.85000 GHz -21.69 dBm -8.65 d8 1.010 GHz 1.911 GHz 50.000 kHz 1.91000 GHz -19.93 dBm -6.98 dB
1.850 GHz 1.855 GHz 100,000 kHz 185032 GHz 20,18 dém -9.61 dB 1011 CHz 820 ons 1,000 Mz 191112 che 35,35 dbm 533 b
—
)i J | [ i 1 ™

Date: 15.FEB.2020 00:10:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 15.FEB 2020 00.08:01

ﬁ [_] o
Spectrum = Spe n v
Ref Level 23.80 dBm  Offset 5.80 db Mode Auto Sweep RefLevel 23.80 d&m  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbilLgheck pakS | SPURIRIECHBEKABS PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
oo iyt ot S N g, PR e e Y
0dem - \1 o dem \I
-10 dem f | 10 dem 1
| GPURIOUS_LINE_ABS_ / \
20 dBm 20 dBm \
30 dem Y ') 30 dem 1 e A
E E . -
MM . ,,..J *u..,..____ %»*%
40 dBm i 40 dBm “‘“—mm
!
-50 dBm -50 dBm
50 dam 60 dBm
-70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84889 GHz -24.87 dBm -11.87 d& 1.505 GHz 1.510 Ghz 100.000 kHz 100834 GHz 6.42 dBm -23.58 dB
1.849 GHz 1.850 GHz 50.000 kiz 1.85000 GHz -32.73 dém -19.73 08 1,910 GHz 1.911 GHz 50,000 kHz 191001 GHz -32.30 dBm -19.30 dB
1,850 GHz 1,855 GHz 100,000 kHz 185264 GHz £.16 deém -23.84 dB 1.011 CHz 1.690 GH2 1.00D Mz 161110 GHz 22.86 dBm 586 dn
.
I X i -

Date: 15.FEB.2020 00.09.08

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1226

Page Number 1 A71 of A236
Report Issued Date : Apr. 14, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2/ 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Sp

Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 chiiL §heck paRS . | SPURIMECHBEKARS PARE
Line _$PURIOUS INE_ABS PABS (‘\I Line _$PURIOUS_LINE_ABS, PASS [\l
10 dem { \ iodem I
0 dem B 0 dem - lL
-10 dBm ‘ \u -10 dBm / |
| SPURIOUS_LINE_ABS_ IJ‘ b‘ r‘ 1
-20 dBm -20 dBm n‘:
-30 dBm i | -30 dBm
\
- / ey i, ﬂ‘ - !dam J\JﬂU — \ [
~ror LIV L, f\wj Nrd N i \ Fhsrdgat™ .
Lof <0 cam W,
' A
-0 dBm 60 dBm
70 dém -70 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz | (|['Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184699 GHz -32,46 dem -19.46 d& 1.900 GRz 1.910 Ghz 100.000 kHz 1.00041 GHz 20.56 dbrm -0.44 d&
1.843 GHo 1.850 GHz 100.000 kiiz 1.85000 GHz -22.30 dam -9.30.d8 1.010 GHz 1.911 GHz 100.000 kHz 1.91000 GHz -23.34 dm -10.34 de
1,850 GHz 1,850 GHz 100,000 kHz 185061 GHz 20.72 dém -9.27 dB 1011 CHz 1950 GH2 1,000 Mz 81123 cHe ~37.36 cbm 2456 db,
——
.
)i | [ i 1 ™

Date: 5 FEB 2020 14:10:30

Date: 5 FEB 2020 141959

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spe

Ref Level 23.80 dBm  Offset 5.80 db Mode Auto Sweep RefLevel 23.80 d&m  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbilLgheck pakS | SPURIRIECHBEKABS PAR:
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
o dam fruv »-WWNMMWW.MMFVM\ it e e SV Vi e N\I
-10 d8m ‘I -10 dem -
| GPURIOUS_LINE_ABS_ I \ l
20 dBm ] \ 4o dem L
D A
-30 dem / . 0 dBm
Lot N rr—
M L-‘J ha, l M
e 40 dBm
50 d8m -50 dBm
50 dam 50 dBm
-70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz | | Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184895 GHz -26.48 dem -15.43 dB 1.900 GRz 1.910 Ghz 100.000 kHz 1.00199 GHz 3.04 dBm -26.06 dB
1.849 GHz 1.850 GHz 100,000 kHz 1.85000 GHz -34.91 dm -21.51 d8 1,910 GHz 1.911 GHz 100,000 kHz 191006 GHz -33.30 dBm -20.30 dB
1,850 GHz 1,850 GHz 100,000 kHz 185883 GHz 4,14 dém -25.86 dB 1011 CHz 1950 GH2 1,000 Miz 81107 cHe 25.75 dBm 12798
.
I X i -
Date: 5.FES 2020 141245 Date: 5. FEB.2020 14:22 14
Sporton International (Kunshan) Inc. Page Number 1 A72 of A236

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1226

Report Issued Date
Report Version

1 Apr. 14, 2020
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2/ 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 5 FEB 2020 14:11:38

Spectrum =] sp n 7
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 abifil dhack paRS | SPUEI G CHBEKABS_ BARS
Line _§PURIOUS_|LINE_ABS PABS ﬂ Line _§PURIOUS_LINE_ABS PABS ﬂ‘
10 dem ( | 10 dBm # \
0 dem f &1‘ 0 dBm /‘ l
-10 dem ‘\ -10 dBm p
| SPURIOUS_LINE_ABS_ f/ \'\ / L
-20 d@m » 20 dBm 7
-30 dem ‘ -30 dBm C E
L] \ | I 1 \ I
0 dom [ " L’\w : | r I ,%%Bm X L RU“\«J' .q_.ﬂl‘ ‘U.'u I
" \ f ¢ o
A T W L N T T o e AV ST g ¥
50 dem:
o
60 dem 50 dBm
70 dém -70 dem
Start 1.84 GHz 3003 pts Stop 1.86 CHz Start 1.9 GHz 3003 pts Stﬂ 1.02 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALi Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184816 GHz -23.32 dém -10.32 d8 1.900 GRz 1.910 Ghz 100.000 kHz 1.00041 GHz 19.19 dBm -10.81 dB
1.843 GHo 1.850 GHz 100.000 kiiz 1.85000 GHz -22.45 dam -9.45 d8 1.010 GHz 1.911 GHz 100.000 kHz 1.91001 GHz -22.61 dém -9.61 de
1.850 GHz 1.860 GHz 100,000 kHz 1.85059 GHz 19.71 dBm -10.29 dB 1011 CHz 820 ons 1,000 Mz 191418 chs —32.65 cbm 1565 b
—
.
)i | [ i 1 ™

Date: 5 FEB 2020 14:21:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 5.FEB.2020 14:13.53

ﬁ m o
Spectrum = Spe n v
Ref Level 23.80 dBm  Offset 5.80 db Mode Auto Sweep RefLevel 23.80 d&m  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 bl qheck pakS | SPURIRHECHBEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
0 dim T i O itk wii S 0 E’r'rmw-» A T T R g ‘
-10 dem ( \ -10 dBm
| GPURIOUS_LINE_ABS_ ( ‘ \
20 dBm J H’ 30 dem \«
30 dBm S R i |[|.520 dem N et e —
40 df s 40 dBm
-50 dBm 50 dBm
50 dam 60 dBm
-70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz | | Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -28.8% dem -15.89 dB 1.900 GRz 1.910 Ghz 100.000 kHz 1.00085 GHz 3.42 dBm -26.58 dB
1.849 GHz 1.850 GHz 100,000 kHz 1.84998 GHz -36.42 dBm -23.42 8 1,910 GHz 1.911 GHz 100,000 kHz 191001 GHz -34.70 dBm -21.70 dB
1,850 GHz 1,850 GHz 100,000 kHz 185643 GHz 3,02 dém -26.08 dB 1.011 CHz 1950 GH2 1,000 Miz 181101 cHe 28,75 dBm 15768
.
I X i -

Date: 5.FEB.2020 14:23.21

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1226

Page Number 1 A73 of A236
Report Issued Date : Apr. 14, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2 / 10MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 15.,FEB. 2020 00-11:23

Date: 15.FEB. 2020 00:14:45

Spectrum =] sp n 7
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 chiiL §heck BAES | SPURIMECHBEKARS BARS
Line _§PURIOUS_|LINE_ABS PABS M Line _§PURIOUS_LINE_ABS PABS {\
10 dBém { \ 10 dem i ‘
0 dm J - 0 dom f
I
-10 dBm L -10 dBm W’r T
| SPURIOUS_LINE_ABS_ \’h ’f \
20 dam T 20 dBm ’
-30 dBm | | -30 dBm q i
40 dBm , — / h . _ .ﬂ- Af] e W’L - JI \
y _MW f RV VWA PV AW \ r A PSS VLA AN P Sy
50 dem HH-M
-0 dBm 60 dBm
70 dém -70 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz | (|['Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184588 GHz -38.21 dém -25.21 d& 1.900 GRz 1.910 Ghz 100.000 kHz 1.00042 GHz 20.27 dbm -0.73 d&
1.843 GHo 1.850 GHz 100.000 kiiz 1.84853 GHz -22.56 dam -9.56 d8 1.010 GHz 1.911 GHz 100.000 kHz 1.91002 GHz -23.35 dBm -10.35 de
1,850 GHz 1,850 GHz 100,000 kHz 185057 GHz 20.41 dém -9.59 d& 1011 CHz 1950 GH2 1,000 Mz L a112¢ cHe T 2265 db,
——
.
)i | [ i 1 ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 15.FEB. 2020 00:12:30

Date: 15.FEB.2020 00:13:38

o
Spectrum (|| See n v
Ref Level 23.80 dBm  Offset 5.80 db Mode Auto Sweep RefLevel 23.80 d&m  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbilLgheck pakS | SPURIRHECHBEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
oda B T o Efr""‘v"' e A ey P PRI A ‘
dsm { ‘ |
|
-10 dem ! -1o dem
| GPURIOUS_LINE_ABS_ [ \ \
20 dBm ‘ 4o dem l
4 \ L
30 dem e 50 dem t S —
L,uJ T Mu
o 40 dBm
-50 dBm 50 dBm
50 dam 50 dBm
-70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz | | Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184860 GHz -28.52 dém -15.52 dB 1.900 GRz 1.910 Ghz 100.000 kHz 1.00085 GHz 351 dBm -26.49 dB
1.849 GHz 1.850 GHz 100,000 kHz 1.84998 GHz -35.45 dBm -22.45 B 1,910 GHz 1.911 GHz 100,000 kHz 191002 GHz -35.88 dBm -22.98 dB
1,850 GHz 1,850 GHz 100,000 kHz 185123 GHz 3,12 dém -26.88 dB 1.011 CHz 1950 GH2 1,000 Miz 81123 cHe Z27.91 cBm 1491 B
.
I X i -

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCCID:

2AJOTTA-1226

Page Number 1 A74 of A236
Report Issued Date : Apr. 14, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2/ 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 5 FEB 2020 14:26:58

Spectrum =] sp n 7
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 abifil dhack pARS | SPUEI G CHBEKABS_ BARS
Line _§PURIOUS_| INE_ABS PAES ,\ Line _§PURIOUS_LINE_ABS PASS ﬂ
10 dem ‘l 10 dBm ' \
0 dBm } M 0 dem f \
-10 dem f -10 dBm -
| SPURIOUS_LINE_ABS_ V\'\L UN (!
-20 dém il ; -20 dBm i
[ ] /4
-30 dem -3 gBm
40 d8m e I “ ﬁ A ‘} } -4 gem—; VWl T \ 'th
~ ” \ / A /
At R T e MW U | S e o | [ ]
M-
60 dem 50 dBm
70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz || Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184898 GHz -37.76 dém 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00020 GHz 2017 dbm -0.93 d&
1.849 GHz 1.850 GHz 150,000 khz 1.85000 GHz -23.36 dbm 1.910 GHz 1.911 GHz 150,000 kHz 1.91001 GHz -24.07 cBm -11.07 dB
1.0°0 GHz 1865 Gz 100.000 kHz 1.85083 GHz 20.39 dBm 1.911 GHz 1.920 GHz 1.000 MHz 1.91118 GHz -36.99 dBm -23.99 dB
——
.
i . i 1 o

Date: 5 FEB 2020 14:3626

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 5.FEB.2020 14:29:13

o
Spectrum (|| See n v
Ref Level 23.80 dBm  Offset 5.80 db Mode Auto Sweep RefLevel 23.80 d&m  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbilLgheck pakS | SPURIRIECHBEKABS PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
0 dBm [ SUPST NI WYV IR, VSISV e Y, Ve proomne, 0 dé\ﬁ:vﬂ/-v.w,,. "
-10 dem }‘ ll -1 dBm ‘
| GPURIOUS_LINE_ABS_ | ‘ \
20 dBm i 20 dem L
-30 dem ot J M 0 dBm S vy
40 dBm S
-50 dBm 50 dBm
50 dam 50 dBm
-70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184894 GHz -29.16 dém -16.16 d& 1.895 Ghz 1.910 Ghz 100.000 kHz 1.80796 GHz 2.64 dBm -27.36 dB
1.849 GHz 1.850 GHz 150,000 khz 1.84998 GHz -34.95 dBm -21.95 8 1.910 GHz 1.911 GHz 150,000 kHz 191002 GHz -35.62 dBm -22.62 dB
1,850 GHz 1,865 GHz 100,000 kHz 1,.86045 GHz 2,70 dem -27.30 dB 1.011 CHz 1.690 GH2 1.00D Mz 161184 GHz 29 56 dBm Z16.56 0B
.
I X i -

Date: 5.FEB.2020 14:38.41

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1226

Page Number 1 A75 of A236
Report Issued Date : Apr. 14, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2 / 15MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 5 FEB 2020 14:28:05

Spectrum =] sp n
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 chiiL §heck pARS | SPURIMECHBEKARS BARS
Line _§PURIOUS_|LINE_ABS PABS ” Line _§PURIOUS_LINE_ABS PABS ﬂ
10 dem ‘ ‘ 10 dBm ‘ \
0 dém lH 0 dem H
-10 dem JJ -10 dBm {J I
| SPURIOUS_LINE_ABS_ | Hh fl L\
20 d8m hl 20 dBm fal #
A ) !
-30 dBm -3Lﬂldam
1Y L / N
40 dam I A _ad Hem I y b |
M l\.f']'v\ -‘\l.\_;" '\m AA el b .NI I N W,J“\f‘f ‘U“L e J \ faprsmsn,
et il A e Lo b e ke St h 'u.,
60 dem 50 dBm
70 dém -70 dem
Start 1,84 GHz 3003 pts Stop 1.865 GHz |||['Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184898 GHz -33.01 dém 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00015 GHz 19.39 dBm -10.61 d&
1.849 GHz 1.850 GHz 150,000 khz 1.84358 GHz ~23.67 dbm 1.910 GHz 1.911 GHz 150,000 kHz 1.91001 GHz -24.59 dBm -11.50 dB
1.0°0 GHz 1.555 GHz 100.000 kHz 1.85085 GHz 20.16 dBm 1.911 GHz 1.920 GHz 1.000 MHz 1.91258 GHz -33.13 dBm -20.13 dB
—
.
i . i 1 o

Date: 5 FEB 2020 14:37:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 5.FEB.2020 14:30:20

ﬁ m o
Spectrum = Spe n v
Ref Level 23.80 dBm  Offset 5.80 db Mode Auto Sweep RefLevel 23.80 d&m  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbilLgheck pakS | SPURIRIECHBEKABS PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
0 dBm - \ 0 dpy 0B, H|
-10 dBm ’ -10 dem: |
| GPURIOUS_LINE_ABS_ } I \
20 dBm f ! 20 dem \
-30 dBm s cem -
— #
Lot f \ \ B et
40 dBm Pt
-50 dBm 50 dBm
50 dam 60 dBm
-70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184889 GHz -29.92 dém -16.92 d8 1.895 Ghz 1.910 Ghz 100.000 kHz 1.80862 GHz 1.64 dbrm -28.36 dB
1.849 GHz 1.850 GHz 150,000 khz 1.85000 GHz -36.30 dBm -23.30 8 1.910 GHz 1.911 GHz 150,000 kHz 191003 GHz -36.67 dBm -23.67 dB
1,850 GHz 1,865 GHz 100,000 kHz 186089 GHz 1,38 dBm -28.62 dB 1.011 CHz 1950 GH2 1.00D Mz 161101 GHz 30.07 dBm ST 07 B
.
I X i -

Date: 5.FEB.2020 14:20.48

Sporton International (Kunshan) Inc.

TEL: +8

6-512-57900158

FAX : +86-512-57900958

FCCID:

2AJOTTA-1226

Page Number 1 A76 of A236
Report Issued Date : Apr. 14, 2020
Report Version : Rev. 01




SPORTON LA

FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2 / 15MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.80 dBm
SGL Count 100/100

Offset 5.80 dB Mode Auto Sweep

Sp n [C%J]

Ref Level 23.80 dBm  Offset 5.30 d& Mode Auto Sweep
SGL Count 100/100

Date: 15.FEB.2020 00:17:00

@1 AvgPwr (@1 avgPwr
20 dbifil gheck BARS D VRIS CHBIEABS_ — »
Line _§PURIOUS_|LINE_ABS PABS ﬂ Line _§PURIOUS_LINE_ABS PABS ”
10 dem I 10 dBm
([ i
dBm 0 dom
0 Il ‘# \
L /
-10 dem i -10 dBm —
| SPURIOUS_LINE_ABS_ | "\ n \H
-20 dBm o -20 dBm ok
[h ) i\
-30 dBm - - -3E|”\dBm
g i ; n ;
40 dam _a) Bem
W H,J r T \w T I LTy
I \’\“,A-,MUV M_AJ " [ ) Ug’""'”— nw‘\/“"\,./' NHMJ\J’J f' -WWAM_J 'W""M\.‘“_
= )
60 dem 60 dBm
70 dém -70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz |||['Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184900 GHz -37.30 dém 4.30 d& 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00018 GHz 19.05 dBm -10.05 d&
1.845 GHz 1.850 GHz 150,000 kHz 1.84999 GHz -24.81 dBm -11.81 dB 1010 GHz Ta11 ane 180.000 KkHz 191001 GHz 25 33 dBm o3 de
1.850 GHz 1.865 GHz 100,000 kHz 1.85088 GHz 19.61 dBm -10.39 dB 1011 CHz 1950 GH2 1,000 Mz 181103 cHe ~36.21 cbm 3 s1db
——
.
)i | [ i (] ™
Date: 15.FEB 2020 00:15:52 Date: 15 FEB 2020 001615
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 23.80 dBm  Offset 5.80 db Mode Auto Sweep RefLevel 23.80 d&m  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 bl qheck PAES | SPURIRHECHBEKABS_ PAR:
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
0 dém [ f bt e A D gefprmemni e
| \
-10 dem ‘ -10 dem
| SPURIOUS_LINE_ABS_ l \
20 dBm f 20 dem \
-30 dém = 0 dem y
I [ y }é \ —————
s i S|
40 dBm
50 dam 50 dBm
50 dem 60 dBm
70 dém -70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84873 GHz -30.45 dBm -17.45 dB 1.895 Ghz 1.910 Ghz 100.000 kHz 1.80603 GHz 2.01 dem -27.99 dB
1.849 GHz 1.850 GHz 150.000 khz 1.84893 GHz -35.83 dam -22.83 d8 1.010 GHz 1.911 GHz 150.000 kHz 1.91001 GHz -36.60 dBm -23.60 de
1.850 GHz 1.865 GHz 100,000 kHz 1.86268 GHz 1.84 dém -28.16 dB 1011 CHz 1950 GH2 1,000 Mz L a1196 CHe ~30°81 cbm 1781 db
.
I J1 L i

Date: 15.FEB.2020 00:18:07

Sporton

International (Kunshan) Inc.

TEL : +86-512-57900158
FAX : +86-512-57900958

FCCID:

2AJOTTA-1226

Page Number 1 A77 of A236
Report Issued Date : Apr. 14, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2 / 20MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 5 FEB 2020 14:43:25

Spectrum =] sp n 7
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 chiiL §heck pARS | SPURIMECHBEKARS BARS
Line _§PURIOUS_|LINE_ABS II“A 55 Line _§PURIOUS_LINE_ABS PABS ﬁ
10 dem ‘ i 10 dBm ( \
0 dem ) \ 0 dem I
) |
-10 dem i -10 dBm o L
| SPURIOUS_LINE_ABS_ f
-20 dBm 1" -20 dBm i 1
I‘ \l o l'l'i
-30 dem IJ \W -30/Bm f("
" | ] \
-40 dam L At f _ad biBm f , Jr'
Ly L/ Wi ] \/\, L \ \HIJ\« . s “
— | LI ol Y N s A b A nman] o nnon | L PRSPV VT LY LV Lon /oo, " Pt e | r“'\\
m A |[f+=0 dem ]
60 dem 50 dBm
70 dém -70 dem
Start 1,84 GHz 3003 pts Stop 1.87 GHz | (|'Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84897 GHz -37.91 dém 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00893 GHz 20.07 dbm -0.03 de
1.849 GHz 1.850 GHz 200,000 kHz 1.84357 Gz -24.52 dbm 1.910 GHz 1.911 GHz 200.000 kHz 191001 GHz -26.60 dBm -13.60 dB
1.0°0 GHz 1.570 GHz 100.000 kHz 185109 GHz 20.51 dBm 1.911 GHz 1.920 GHz 1.000 MHz 1.91106 GHz -38.04 dBm -25.04 dB
—
.
i . i 1 o

Date: 5 FEB 2020 14:5253

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum || Spe n v
Ref Level 23.80 dBm  Offset 5.80 di Mode Auto Sweep Ref Level 23.80 dém  Offset 5.50 db Mode Auto Sweaep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbilLgheck pakS | SPURIRIECHBEKABS PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
0 dBm r - 1 od L = — —
-10 dem ]! -III\:IBW \
| GPURIOUS_LINE_ABS_ J ‘ \
20 dBm [ i 24 dem i
|
-30 dem — . \' -30 dem L —
dem -40 dBm
-50 dBm -50 dBm
50 dam 60 dBm
70 dem 70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84800 GHz -29.09 dém -16.09 dé 1,650 GHz 1.910 GHz 100.000 kHz 1,89469 GHz 1.49 dém -28.51 dB
1.845 Ghz 1.850 GHz 200,000 kHz 1.84988 GHz -34.58 dém -21.55 d8 1.910 GHz 1.911 GHz 200.000 kHz 191004 GHz -36.70 dBm -23.70 dB
1,850 GHz 1,870 GHz 100,000 kHz 186775 GHz 1,12 dBm -28.88 dB 1011 CHz 1950 GH2 1,000 Miz 161175 GHz 3132 dim 16.32 dB
.
i i 1 ]
Date: 5.FES 2020 14.45.40 Date: 5.FEB.2020 14:55.08
Sporton International (Kunshan) Inc. Page Number : A78 of A236
TEL : +86-512-57900158 Report Issued Date : Apr. 14, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCCID:

2AJOTTA-1226



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2/ 20MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 5 FEB 2020 14:44:32

Spectrum =] sp n 7
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 chiiL §heck BAKS | SPURIMECHBEKARS BARS
Line _$PURIOUS INE_ABS ﬂ}!A 58 Line _$PURIOUS_LINE_ABS, PASS
10 dem ‘ i 10 dBm I \
0 dm { \ 0 dem fJ
10 dB J \ 10 de F l
- m v - m: :
| SPURIOUS_LINE_ABS_ / Al
-20 dBm 7 i -20 dBm 4 '
W Hﬂ
. . (N
l I \ I ﬂ 1 “ q f ] / ‘ I |
1 40 Yem
A j\ VAW 7 M
e I e L e e e e )
|80 dem
-0 dBm 60 dBm
70 dém -70 dem
Start 1,84 GHz 3003 pts Stop 1.87 GHz | (|'Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs ALl Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184594 GHz -21,80 dém -8.80 d& 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00889 GHz 19.63 dBm -10.37 dB
1.843 GHo 1.850 GHz 200.000 kHz 1.85000 GHz -24.85 dam -11.85 do 1.010 GHz 1.911 GHz 200.000 kHz 1.91000 GHz -25.94 dBm -12.94 de
1,850 GHz 1,870 GHz 100,000 kHz 185100 GHz 19.63 dBm -10.37 dB 1011 CHz 1950 GH2 1,000 Mz 81370 oHe ~10°02 dbm .02 db
——
.
)i | [ i 1 ™

Date: 5 FEB 2020 14:54.01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 23.80 dBm
SGL Count 100/100

Offset 5.80 dB Mode Auto Sweep

Spe n

Ref Level 2380 dém  Offset 5.50 dB
SGL Count 100/100

Mode Auto Sweep

Date: 5.FEB.2020 14.48.47

@1 AvgPwr (@1 avgPwr
20 dbilLgheck AT | SPURIRIECHBEKABS PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
0 dBm IM. WY i R Y e S S m,\ 0 dg s L T [ e .,\
-10 d8m -151 dBm
| SPURIOUS_LINE_ABS_ J ] l
-20 dBm / k —zcl dem l
-30 dem ﬁ derm
Iy J’ \ LM "\
dem -40 dBm

-50 dBm 50 dBm
-60 dBm 50 dBm
-70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84873 GHz -30.17 dém -17.17 d8 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80610 GHz 0.36 dBm -20.64 dB

1.849 GHz 1.850 GHz 200,000 kHz 1.84951 GHz -36.01 dBm -23.01 8 1.910 GHz 1.911 GHz 200.000 kHz 191003 GHz -37.39 dBm -24.39 dB

1.850 GHz 1.870 GHz 100.000 kHz 1.86523 GHz 0.16 dBm -29.84 dB 1.011 CHz 1.690 GH2 1.000 MH2 161156 GHz 31.51 dim 1B.51 B

'
I X T -

Date: 5.FEB.2020 14:56.16

Sporton

International (Kunshan) Inc.

TEL : +86-512-57900158

FAX : +8i
FCCID:

6-512-57900958
2AJOTTA-1226

Page Number 1 A79 of A236
Report Issued Date : Apr. 14, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2 / 20MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.80 dBm  Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 2380 dém Offset 5.50 dg
SGL Count 100/100

Mode Auto Sweep

Date: 15.,FEB. 2020 00-20:22

@1 AvgPwr (@1 avgPwr
20 dhipit§heck L SPURIGISCHBEKABS_ PARS
Line _$PURIOUS INE_ABS Line _$PURIOUS_LINE_ABS, PASS ﬂ
10 dem 10 dBm ’ \
0 dem 0 dBm i
-10 dBm -10 dBm v'f .
| SPURIOUS_LINE_ABS_ ,‘f \
20 dam “'\ 20 dBm f” 7
|
-30 dBm '\ -30Bm f,.r k'
| ﬂ i ﬂ f o f \ | It
40 dBm + 44 dem k
e ’ I A )/ \
~M \_,w f"-'\'uj\l'\l\l-\ _\J\L,-\;Hl L\;\ AT PrL J‘»\»—\KL»«-WA H ‘Jw, u‘a‘r?"'}' A Lan Sl "'\,\J M I
-0 dBm 60 dBm
70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (|'Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184626 GHz -30.62 dém 7.62 0B 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00893 GHz 19.57 dBm -10.43 dB
1,849 GHz 1.850 GHz 200.000 kHz 184999 GHz -25.01 dém -12.01 dB 1010 GHz Ta11 ane 200,000 kHz 191002 GHz ~26.40 dBm 13408
1,850 GHz 1,870 GHz 100,000 kHz 185111 GHz 19.84 dBm -10.16 dB 1.011 CHz 1950 GH2 1,000 Miz G185 oHe 34.34 dBm TETYT
——
.
)i | [ i 1 ™

Date: 15.FEB. 2020 002344

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 23.80 dBm  Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Spe n

Ref Level 2380 dém  Offset 5.50 dB
SGL Count 100/100

Mode Auto Sweep

Date: 15.FEB.2020 00:21:29

@1 AvgPwr (@1 avgPwr
20 bl qheck pakS | SPURIRHECHBEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
10 dem 10 dém
0 dBm r,, B , w\ 0 - A G e e \,,\
-10 dem -10 dBm
| GPURIOUS_LINE_ABS_ J } \
20 dBm { T 24 dem l
-30 dam o s 11l -30 dem .
| LA \A e m————
e ol 40 dBm —
-50 dBm 50 dBm
50 dam 60 dBm
-70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (|| Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184891 GHz -30.62 dém -17.62 dB 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80570 GHz 0.75 dBm -20.25 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84951 GHz -36.32 dbm -23.32 8 1.910 GHz 1.911 GHz 200.000 kHz 191003 GHz -37.07 dBm -24.07 dB
1,850 GHz 1,870 GHz 100,000 kHz 186733 GHz 0,65 dém -29.35 dB 1011 CHz 1950 GH2 1,000 Miz 81192 cHe 31,66 dBm ~15.86 db
.
I X T -

Date: 15.FEB.2020 00.22:37

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1226

Page Number 1 A80 of A236
Report Issued Date : Apr. 14, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B

Conducted Spurious Emission

LTE Band

2/1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 5FEB 2020 13:2523

Date: 5 FEB.2020 13:26:18

: =) (=] — @
Ref Level 0,00 dBm  Offset 5.80 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 5.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit thnrk PAES Limit §heck PaES
10 ddRf—HEURIOUS LINF ABS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB -40 dBm
L] A, A ki A A
N Py U P paitinsl
M Lo WA 50 gem R—— Ay e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 889.71764 MHz -53.71 dBm -40.71 dB 30,000 MHz 1,000 GHz 1.000 MHz 912.98601 MHz -53,56 dem -40,56 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.64333 GHz -54.45 dBm -41.45 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -54.42 dBm -41.42 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.79721 GHz -52,84 dBm -39,84 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.67989 GHz -52,65 dBm -30,65 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70068 GHz -47.22 dBm -34.22 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7006% GHz -46,90 dBm -33.90 db
9.000 GHz 13.000 GHz 1.000 MHz 11.93988 GHz -48.0¢ dBm -35.04 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.84527 GHz -48.28 dBm -35.28 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.96952 GHz -46.05 dBm -33.05 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.04544 GHz -46.13 dBm -33.13 d&
—
)i 2 )i 2

Middle Channel / QPSK

Middle Channel / 16QAM

: n = spe w
Ref Level 0.00 dem  Offset 5.80 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 5.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB -40 dBm
A e L] A p— -
P o, O P
LT Ll v 50 gm PrE—— ety A i
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 873.72064 MHz -53.43 dBm -40,43 dB 30,000 MHz 1,000 GHz 1.000 MHz 940.13243 MHz -53.12 dBm -40.12 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.66726 GHz -54.35 dBm -41.35 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.66768 GHz -54.64 dBm -41.64 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.64426 GHz -52,91 dBm -39,91 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.64930 GHz -52.84 dBm -30,84 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.75918 GHz -47.78 dBm -34.78 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7591% GHz -47.89 dBm -34.89 db
9.000 GHz 13.000 GHz 1.000 MHz 11.90939 GHz -48.26 dBm -35.26 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.85077 GHz -48,17 dBm -35.17 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.90953 GHz -46.00 dBm -33.00 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.01394 GHz -46,17 dBém -33.17 d&
il il
{ N J v L L J wa

Date: 5.FEB.2020 13:27.53

Date: 5. FEB.2020 13.28.47

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1226

Page Number : A81 of A236

Report Issued Date : Apr. 14, 2020

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum L
Ref Level 0,00 dBm  Offset 5.80 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 5.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm
-40 dBm
— A, — A " Y
i, 50 dBm e e
Jrmrem——— d il B [ L
-0 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 927.52874 MHz -53.52 dBm -40.52 dB 30,000 MHz 1,000 GHz 1.000 MHz 879.53773 MHz -53.63 dBm -40.63 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.65886 GHz -54.48 dBm -41.48 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.64627 GHz -54,39 dBm -41.39 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.63346 GHz -52,71 dBm -39,71 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.67881 GHz -52,91 dBm -30,91 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99442 GHz -48.75 dBm -35.75dB 3.000 GHz 9.000 GHz 1.000 MHz 3.81768 GHz -48.62 dBm -35.62 db
9.000 GHz 13.000 GHz 1.000 MHz 12.79678 GHz -48.3¢ dBm -35.34 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.91189 GHz -47.91 dBm -34.91 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.33790 GHz 46,00 dBm -33.00 d& 13.000 GHz 19.500 GHz 1.000 MHz 15.00053 GHz 46,01 dBm -33.01 d&
{ 1 J L] ( )| J

Dater 5FEB 2020 13:34'52

Date: 5 FEB.2020 13:35:47

LTE Band 2 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

1
Ref Level 0.00 dem  Offset 5.80 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 5.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
-40 dBm
e .
PO Prniagh, it 50 dBm L] A, Y,
ey v TR (W Caamat e hat
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 914.44028 MHz -53.52 dBm -40,52 dB 30,000 MHz 1,000 GHz 1.000 MHz 862.08646 MHz -53.55 dBm -40.55 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82972 GHz -54.34 dBm -41.34 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.64501 GHz -54,39 dBm -41.39 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.66765 GHz -52,78 dBm -39,78 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.65182 GHz -52,67 dBm -30,67 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70068 GHz -47.66 dBm -34.66 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7006% GHz -47.81 dBm -34.61 db
9,000 GHz 13,000 GHz 1.000 MHz 12.84327 GHz -48,26 dBm -35.26 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.82727 GHz -48,20 dBm -35.20 dB
13,000 GHz 18.500 GHz 1.000 MHz 15.89803 GHz -45.84 dBm -32.84 dB 13.000 GHz 18,500 GHz 1.000 MHz 15.80653 GHz -45,95 dem -32,95 db
L ] J ( ) ) ]

Date: 5.FEB.2020 13:41.51

Date: 5. FEB.2020 13.42.46

Sporton

International (Kunshan) Inc.

TEL : +86-512-57900158

FAX : +8i
FCCID:

6-512-57900958
2AJOTTA-1226

Page Number : A82 of A236
Report Issued Date : Apr. 14, 2020
Report Version Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum L
Ref Level 0,00 dBm  Offset 5.80 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 5.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm
-40 dBm
T PPy A B, ettt
A [ g -50 dBm PR oS LA d
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 911.53173 MHz -53.54 dBm -40.54 dB 30,000 MHz 1,000 GHz 1.000 MHz 880.50725 MHz -53.56 dBm -40.56 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83433 GHz -54.02 dBm -41.02 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83391 GHz -54.34 dBm -41.34 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.65793 GHz -52,50 dBm -39,50 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.66549 GHz -52,62 dBm -30,62 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.75769 GHz -47.28 dBm -34.28 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7576% GHz -48,37 dBm -35.37 db
9.000 GHz 13.000 GHz 1.000 MHz 12.83227 GHz -48.31 dBm -35.31 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.90289 GHz -48.23 dBm -35.23 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.92652 GHz -45.96 dBm -32.96 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.90903 GHz -46.13 dBm -33.13 d&
{ 1 J L] ( )| J

Dater 5FEB 2020 13:4420

Date: 5 FEB.2020 13:45:15

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 5.FEB.2020 13:51.20

Date: 5. FEB.2020 13.52.14

Spectrum e p \ -
Ref Level 0.00 dem  Offset 5.80 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 5.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
-40 dBm
ey A, - L. po—y B S -
1 - o~ o o 50 dBm — ; - — . ~
60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 94110195 MHz -53.50 dBm -40,50 dB 30,000 MHz 1,000 GHz 1.000 MHz 904.26037 MHz -53,52 dem -40,52 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.65508 GHz -54.45 dBm -41.45 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.66978 GHz -54.33 dBm -41.33 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.60680 GHz -52,74 dBm -39,74 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.68061 GHz -52,75 dBm -30,75 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.81518 GHz -48.56 dBm -35.56 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.81518 GHz -48,36 dBm -35.36 db
9.000 GHz 13.000 GHz 1.000 MHz 12.84977 GHz -48.31 dBm -35.31 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.91489 GHz -48.08 dBm -35.08 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.04844 GHz -45.91 dBm -32.91 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.92802 GHz -46,04 dBm -33.04 d&
il Al il
. 4\ J L L J

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1226

Page Number : A83 of A236
Report Issued Date : Apr. 14, 2020
Report Version Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG9D3105B

LTE Band 2 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spect

Ref Level 0.00 dBm Offset 5.80 d8

SGL Count 100/100

Mode Auto Sweep

Ref Level 0.00 dBém
SGL Count 100/100

Offset 5.20 d& Mode Auto Sweep

@1 avgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm
-40 dBm
L] A, e . A it A
J— P J— o, ot
a— A v -50 dBm — - A
e
-0 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 919.28786 MHz -53.54 dBm -40.54 dB 30,000 MHz 1,000 GHz 1.000 MHz 869.35782 MHz -53.54 dBm -40.54 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -54.29 dBm -41.29 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -54.56 dBm -41.56 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.76086 GHz -52,72 dBm -39,72 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.66585 GHz -52,72 dBm -30,72 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70068 GHz -47.37 dBm -34,37 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7006% GHz -48.26 dBm -35.26 db
9.000 GHz 13.000 GHz 1.000 MHz 12.82127 GHz -48.25 dBm -35.25 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.84527 GHz -48.11 dBm -35.11 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.91003 GHz -45.89 dBm -32.89 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.04644 GHz -45.39 dBm -32.89 d&
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Middle Channel / 16QAM
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 801.97651 MHz -53.53 dBm -40,53 dB 30,000 MHz 1,000 GHz 1.000 MHz 899.89755 MHz -53,57 dBm -40.57 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82090 GHz -54.31 dBm -41.31 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.52915 GHz -54.24 dBm -41.24 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.63418 GHz -52,73 dBm -39,73 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,79361 GHz -52,85 dBm -30,85 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.75569 GHz -47.69 dBm -34.60 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7556% GHz -47.81 dBm -34.61 db
9.000 GHz 13.000 GHz 1.000 MHz 11.91139 GHz -48.27 dBm -35.27 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.84027 GHz -48.23 dBm -35.23 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.91103 GHz -46.06 dBm -33.06 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.91503 GHz -45.98 dBm -32.98 d&
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